@ element

7.7.13 Antenna WF2a Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

RU26
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Plot 7-1743. Antenna WF2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Plot 7-1744. Antenna WF2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
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Plot 7-1745. Antenna WF2a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996x2

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1746. Antenna WF2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Plot 7-1747. Antenna WF2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1748. Antenna WF2a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.14 Antenna WF7b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26
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Plot 7-1749. Antenna WF7b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)
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Plot 7-1750. Antenna WF7b Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)

FCC ID: BCGA2898 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2898 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 560 of 617
1C2311270065-14-R2.BCG | 12/1/2023 - 04/04/2024 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ element

RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
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Plot 7-1751. Antenna WF7b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1752. Antenna WF7b Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace: Average RBW: 100 kHz
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Offset: 21.9dB SWT: 1.0ms 64.99 dBuV/m
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Plot 7-1753. Antenna WF7b Radiated Upper Band Edge (Average — UNII Band 8 — RU242)

Trace: MaxHold RBW: 100 kHz
PASS opetector: Pk VBW: 300 kHz Channel Power
Offset: 21.9d8 SWT: 1.0ms 78.08 dBuV/m
140 A
€ 120
>
3
o
Z
= 100
=)
c
v
=
Y80 '\mw
kel
& M
[
60 s = e

7124.5 7124.7 71249 7125.1 7125.3 7125.5 7125.7 7125.9 7126.1 7126.3 7126.5
Frequency (MHz)

Plot 7-1754. Antenna WF7b Radiated Upper Band Edge (Peak — UNIl Band 8 — RU242)
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7.7.15 Antenna WF7b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Worst Case Mode: 802.11ax
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Plot 7-1755. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1756. Antenna WF7b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
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Plot 7-1757. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)
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Plot 7-1758. Antenna WF7b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)
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7.7.16 Antenna WF7b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1759. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1760. Antenna WF7b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
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Plot 7-1761. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1762. Antenna WF7b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996)
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7.7.17 Antenna WF7b Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz
Channel: 15
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Plot 7-1763. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6185MHz
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Plot 7-1764. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1765. Antenna WF7b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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@ element

RU996x2

Worst Case Mode:
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Plot 7-1766. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

140 1

Field Strength (dBuV/m)

40
5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150

=

o]

o
L

100 A

o]
=]
L

[=2]
o
!

6185MHz
47

PASS pocrage It \Fjgw; % mng Peak: 5895.30 MHz, 66.53 dBpuVv/m
g s 1510 SWT: 1.0ms  Avg: 5897.55 MHz, 52.71 dBuV/m

Y J‘.‘N"‘-N.w
ol

PRSP

.
P PRI FPRS L o

Frequency (MHz)

Plot 7-1767. Antenna WF7b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Worst Case Mode:
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Plot 7-1768. Antenna WF7b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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@ element

7.7.18 SDM Primary Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
PASS bk tace - RBWIMHZ - peak: 5913.30 MHz, 65.71 dBuV/m
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Plot 7-1769. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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Plot 7-1770. SDM Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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@ element

RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
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PAS ii“ké‘fr%%i ro1as VBW: 3 Mz Peak: 5925.00 MHz, 73.48 dBuV/m
pedic Oftenr, 16,748 SWT: 1.0ms _ Avg: 5924.10 MHz, 57.80 dBpV/m
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Plot 7-1771. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1772. SDM Radiated Upper Band Edge (Peak/Average — UNIlI Band 8 — RU242)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace: Average RBW: 100 kHz
PASS oDetector: RM5  VBW: 300 kiz Channel Power
Offset: 21.9dB SWT: 1.0ms 65.08 dBuV/m
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Plot 7-1773. SDM Radiated Upper Band Edge (Average — UNIl Band 8 — RU242)
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Plot 7-1774. SDM Radiated Upper Band Edge (Peak — UNII Band 8 — RU242)
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@ element

7.7.19 SDM Primary Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen

[8.9]

RU26

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz

Channel: 3
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Plot 7-1775. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11
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Plot 7-1776. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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@ element

RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
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Field Strength (dBuV/m)

Plot 7-1777

Worst Case Mode:

5965MHz

3

PAS ii“ké‘fr%%i rsods VBW: 3 Mz Peak: 5919.60 MHz, 81.73 dBuV/m
bogic Offeet: 12708 SWT: 1.0ms _ Avg: 5922.75 MHz, 64.05 dBuV/m

140 1

120 A

100 A

80 1

60 1

40

5700 5745 5790

5835 5880 5925 5970 6015 6060 6105 6150
Frequency (MHz)

. SDM Radiated Lower Band Edge (Peak & Average — UNIlI Band 5 — RU484)

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

Field Strength (dBuV/m)

Plot 7-1778

7085MHz
227
PASS Poak Trace RBW: 1MHz  peak: 7127.25 MHz, 79.85 dBuV/m
bedi Qe 238 SWT: 1.oms _ Avg: 7125.00 MHz, 64.90 dBuV/m
140 +
120 4
1001 'M’l'l'ﬁ'"l"w\'.
80 1
.lvl‘nwl L
N
60 - ) Vﬂn"" "
40

6900 6945 6990

7035 7080 7125 7170 7215 7260 7305 7350
Frequency (MHz)

. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU484)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 575 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

7.7.20 SDM Primary Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz

Channel: 7
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Plot 7-1779. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
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Plot 7-1780. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2898 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2898 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 576 of 617
1C2311270065-14-R2.BCG | 12/1/2023 - 04/04/2024 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

RU996

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters
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Plot 7-1781. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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Plot 7-1782. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996)
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@ element

7.7.21 SDM Primary Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

erage Trace RBW: 1 MHz  peak: 5920.05 MHz, 75.85 dBuV/m
PASS 55205 10 240 VBW: 3 Mz uv/

Avg, Offset: 19248 SWT: 1.oms  Avg: 5923.20 MHz, 54.70 dBuV/m
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Plot 7-1783. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Plot 7-1784. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-1785. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Plot 7-1786. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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Plot 7-1787. SDM Radiated Lower Band Edge (Peak & Average — UNIlI Band 5 — RU996x2)
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SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Plot 7-1789. SDM Radiated Lower Band Edge (Peak & Average — UNIlI Band 5 — RU996x2)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
PASS ii'aké‘fr%%i zé . GEWQ % mng Peak: 7127.70 MHz, 82.77 dBuV/m
Posk Offeet: 21508 SWT: 1.0ms _ Avg: 7127.25 MHz, 64.94 dBuV/m
140 A
T 120
s
3
2]
E 100 A
5 U G il
5 1
= 80
o |
E ‘ !" Annd\ vwbwmlmw‘“
. 60 ’W““'WV N wlﬁ‘lk‘!\f‘wwv' A
B A AN AT e N
40

6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350
Frequency (MHz)

Plot 7-1790. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.22 SDM Diversity Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]
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Plot 7-1791. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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Plot 7-1792. SDM Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU242
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Plot 7-1793. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1794. SDM Radiated Upper Band Edge (Peak/Average — UNIlI Band 8 — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
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Plot 7-1795. SDM Radiated Upper Band Edge (Average — UNIl Band 8 — RU242)
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Plot 7-1796. SDM Radiated Upper Band Edge (Peak — UNII Band 8 — RU242)
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7.7.23 SDM Diversity Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen

[8.9]
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Plot 7-1797. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11
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Plot 7-1798. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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Plot 7-1799. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)
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Plot 7-1800. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)
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